

REPORT NO. 205

Report Date: 01/11/200

Client: Alfred McAlpine Civil Engineering

Site Stanton North Phase II

Test Requested: Ten Per Cent Fines Value.

Specification: BS.812:Part 111: 1990

Sample Details:

Material: Sub-base  
Type 1 Sub-base  
Source: Tarmac

Location: a  
Date Sampled: 16/03/199  
Date Received: 16/03/199  
Date Tested: 0  
Lab Reference: 10164

Client's Reference:  
Certificate of Sampling to BS.812:Part 102:1989 0

Result:

Ten Per Cent Fines Value  
of Soaked Aggregate (kN): 0

The sample was tested in a soaked condition. 0

Size of Aggregate used:

Passing 14mm 0 Retained 10mm 0 BS. Test Sieves

Signed .....